Callkkns
CHISEL CHOPPER

Parts Manual

J.E. LOVE COMPANY

LOVE

309 W. CALIFORNIA STREET
P.O. BOX 188
GARFIELD, WASHINGTON 99130-0188
(509) 635-1321 FAX: (509) 635-1434

www.jeloveco.com

PRINTED IN U E.A



CAUTION
BLOCK SECURELY

Do not place yourself
under any equipment
suspended hydraulically,
with mechanical stops,
jacks or hoists, without
blocking securely.

| Make sure machine can-

not roll.



Table of Contents

Title Page
Caution / Warning -
Table of contents---— 1,2
Decal layvout =--————- L T SR
Chisel chopper frame 4,5
17 1Y, flame extensions == = 6,7
20 fi. fraime exrensinns ~----------===--==-==--=sme 8,9
Tandem wheel leg aseemblics --—m—mmmmmmemooeomcen 10.1t
Wheel leg, Walking beam, Hub & Spindle componcnty ------------- 2,13
Adjustable linkage assembly, Cylinder lock & Depth stops --------- 14,15
Front mount arm , Front hinge mount & Hydraulie cylinder -------- 16,17
Hydraulics layout ----- ---- S - 18,19
Froat tnount arm, Cross tongue & Spring, tower —----«smmmw---o—momv 20,21
Spring tower assembly —=-----rmm-=-smmmmaeaes 22,23
2 Blade coulter assembly --—-—-—-—m--m-vemmaae 2425
3 Blade coulter assembly - 26,27
5 Blade coulter agsembly ceae— 28,29
& Bladc coulter assembly -- S 30,31
13 fr. Tront coulier mounlng ---——- 3233
15 1. Front coulict ROUAINE === mmmm e oo oo 14,35
17 1 Front coulter mounting ——— 16,37
20 it. Front coulter mpUMIHIE --=--=-=--==== _38,39
Farward shank mount -- - 40,41
Chisel plow shank assembly - 42,43
Reat support assembly, 517 left hand LIT 44,45
Rear support asserably, $17 right hand RH - 46,47
Rear support assembly. 087 left hand 1.H — 48,49
Rear support assembly. 68 right hand RH -- = 50.51
Rear SUpport assermbly, 727 ==-==ssmwmcommmremmmomo oo e - 52,53
Rear support assemhly, 937 —-mmmmmm e oo 54,55
Smgle chopper gang assembly - 56,57
Dual chopper gang assembly ----- 58,59
- 60,01

13 ft. Chisel choppur —-----=-—--===r==me

Chiscl plow shanks, Rear support assy, & Chopper gangs

CHISEL CHOPPER




Table of contents

Title

Page

15 fi. Chisel chapper —-—--————m e e 62,63
Chisel plow shanks, Rear support assy & Chopper gangs

17 fi. Chisel chopper —--—-—-msxrmmm e eee 64,63
Chisel plow shanks , Rear suppor assy & Chopper gangs

20 fr. Chisel chopper ==-s=-----m--mm oo 66,67
Chusel plow shanks, Rear support assy & Chopper gangs

Pan number page reference secton-—— A-1 thru A-8

CHISEL CHOPPER



Decal layoul

Key Part No.

l 5359.415
2 5359-423
3 5359-411
4 5359425

Description

Calkims, large decal
Yellow warning, decal
No nider, decal

Chisel chopper, decal

g‘l” 1”5 Chisel Chopper




4

Chisel Chopper Frame

ﬂﬂllﬂfls Chise] Chopper



Key Part No.

Chisel Chopper Frame

Description

1 0101-037 Ilydraulic hose mast assembly
2 0206-031 Clarop plate, formed
3 0410-581 Adjustable linkage assembly
4 0420-102 Rear stand
3 0420-103 Rear stand adjustment bracket
6 0420-295 Cylinder pivol arm
7 0420410 Wheel leg assembly, .LH
38 0420415 Whet! leg assembly, RIT
9 0420-936 Base plate
10 0425-001 Center frame module
11 0425-022 Bent tongue, RH
12 0425-023 Bent tongue, LH
11 5639-027 Tire & wheel, 11L x 15, 8 ply, ribbed
14 5915900 Tongue Happer
15 6136-675 Bushing, 1.75” OD x 1.53” 1D x 1.438"
16 6329-055 Tongue jack
17 71 14-060 Cap screw, 5/8” NC x 6”
18 7114-109 Cap screw, 5/8" NC x 27
19 7115-075 Cap screw, %" NC x § %"
20 T115-080 Cap screw, %" NC x 8"
21 7116-025 Cap screw, 1"NCx 2 &°
22 TF7-255 Lock mat, 1 4" NC
23 TNT-555 L.ack nm, 1 %" NC
24 7724-120 Lock nut, 5/8" NC
25 T725-002 Hex nut, %" NC
26 7726-005 Hex o, 1" NC
27 7845-020 Lock washer, ¥4
28 7846-020 Lock washer, 1™
29 7806-500 Machine bushing, 1 4" x 10 GA. NR
30 7920-010 Driveline, lock pin, 5/16" x 2 4"
Ed | 7920-012 Hitch pin, 4" x 4" With safety pin
32 $036-025 Pin, 1 2" x5 13/18%
33 8116-006 Bolt, 1 %" NC x 10 4"
34 g117-003 Bol, 1 2" NC x4 4"
Chisel Chopper JE. LOVE COMPARY

EQOVE



17 ft. Frame Extensions

CAILKINS Chisel Chopper

6



17 ft. Frame Extensions

Key Part No.

0425-00t
0425-060
7114-109
7724-005
7844-020

Ch o W R e

Description

Center Fram¢ Module
T'rame Extension

Cap screw, 5/8° NC x 2"
Hex nut, 5/8” NC
Lockwasher, 5/8"

Chisel Chopper

JLE LOVE COMPANY

ROVE



20 ft. Frame Extensions

LALKINS chisel Chopper

-8




20 ft, Frame Extensions

Key Part No. Description

1 0425-001 Center Frame Module

2 0425-061 Frame Extension

3 7114109 Cap screw, /8" NCx 2”
4 7724-005 Hex nut, 5/8” NC

5 7844-020 Lockwasher, 5/8”

J.E. LOVE COMPANY

Chisel Chopper & 0? E
&



Tandem Wheel Leg Assemblies

CALIKING Chisel Chopper




Tandem Wheel Leg Assemblies

Key Part No. Description

1 0420-165 Tandem Wheel Leg, LH

2 0420-166 Tandem Whecl Leg, RIT

3 0420-410 Tandem Wheel Lep Assembly,LH
4 0420-415 Tandem Wheel Lep Assembly, RH
5 0420-450 Walking Beam Assembly, RH

6 0420-455 Walking Beam Assemhly, LH

JE.LOVE COMPANY 11

Chisel Chopper ROVE
]



Wheel leg, Walking beam, Hub & Spindle components

Lcfthand [LII] assembly shown

12 CALKINS chisel Chopper



Wheel leg, Walking beam, Hub & Spindle components

Key Part No.

| 0420-055

0420-056
2 (0420-165

0420-166
3 0420-450

(1420455
1 5419-122
5 5419152
b 5419-153
7 5419-154
8 5439-151
9 3469-013
10 5469-020
1 5616-025
12 5619-026
I3 6628-016
14 6628017
15 7114-040
1% 7114-050
17 7333-009
18 7707-001
19 7715-875
20 7724005
21 7807-001
22 7814020
23 7815-025
24 7910-162

Degcription

Walking beam, RH, with 5419-122 races
Walking beam, L, with 5419-122 races
Wheel leg. LH

Wheel leg, RH

Walking beam assembly, RH
Walking beam azsembly, LH
Race

Beanng

Kace

Bearing

Seal

Dnst cap

Dyst cap

8 Bolt hub assembly

8 Bolt hub

Spindic, wheel leg

Spindle, walking beam

Cap screw, 5B NCx 4™
Capr serew, 5787 NC x 57
Lug bolt, ¥1o™ x 1 %4

Lok nut, N-08

Slotted nul

Hex nut, 3/87 NC

Ear washer, W-08

Lock washer, 5/87

Tlat washer, /87

Cotter pin, 5/32% x 1 14"

Chisel Chopper

LE, | OVE COMPAHY

SOVE,

13



h siops
linkage assembly, Cylinder lock & Dept
Adjustable lin

14 CALKINS chisel Chopper




Adjustable linkage assembly, Cylinder lock & Depth stops

Key Part No. Description
1 0410-121 Adjustable link
2 0410-581 Adjustable linkage assembly
3 0420-101 Cylinder lock
4 0420-295 Pivot arm
5 0420-410 Wheel leg assembly, LH
6 0425-001 Center frame module
7 5815-064 Hydraulic cylinder, 3-3/4 x 12 Rephase, right side
5819-065 Hydraulic cylinder, 4 x 12 Rephase, left side
& 5846-095 14" O-Ring, 30 degree swivel union
9 6855-102 Depth stop kit, 5 sizes 1" thru 27
6896-100 Depth stop, White 1™
6896-125 Depth stop, Green 1 147
6856-150 Depth stop, Blue 1 4”
6896-175 Depth stop, Red 1 %”
6896-200 Depth stop, Yellow 2*
10 7115-025 Cap screw, %"NC x 2 4"
11 7115-075 Cap screw, W"NC x 5 A"
12 7715-871 Ilex nut, 7/8"NC
13 7725-002 Hex nut, %4"NC
14 7725138 Iex jam nut, 78"NC
15 7816-020 Flat washer, 1%
16 7845-020 Lock washer, ¥4
17 7920-002 Hitch pin, #8 cylinder lock
Chisel Chopper 1E LovEcomeary 15



Front mount arm, Front hinge mount & Hydraulic cylinder

16 -
CALIKINS Chisel Chopper




Front mount arm, Front hinge mount & Hydraulic cylinder

Key Part No. Description

1 0425-001 Center frame module
2 0425-002 Front hinge mount
3 0425-032 Croas rongue, 13 ft. and (5 fr.
0425-033 Cross tongue, 17 ft. and 20 ft.
4 0425-045 Front mount arm
5 0425-502 Depth stop ko, large, 5 sizes 17 thru 2™
6857-100 Depth stop, white 1™
6897-125 Depth stop, green | %
6897-150 Depth arop, bluc | '2”
6897-175 Depth stop, red | %™
6897-200 Depth stop, yellow 2
6 5818-625 Hydraulic eylinder, 4 x 8 SAE
5846-095 % 90 degree O-Ring swivel union
B036-022 Hinge pin, | %" x 7°

[+ - BEN]

LELOVEcousasry 17

Chisel Chopest aova
-8




Hydraulics layout

Nots

Clamp Kev nuember items 1 & 3 aronnd lumgzuc using tem
4 | hase clanps| to secuig irem 2 | ehezk valve asscnthlyito
Key number 1

20—

2z

2y 7

'8 LALKINS chise! Chopper



Hydraulics layout

Key Part no. Description

! 0425-052 Hydraulics bracket

2 0#425-312 Pilot operated check valve assembly
3 05850-297 Backing pilate

4 5226-200 Hose clamp, ¥ o 1 14"

3 5818-625 Hydraulic cylinder, 4 x 8 SAE

6 5819-04 Ilydraulic cylinder, 3-3/4 x 12 Rephasing
7 5819-065 Hydraulic cylinder, 4 x 12 Rephasing
8 5833-101 Y5 Tee

9 5842-650 3/8” 90 degree swivel union Y

10 5843-214 14” Male run tes

11 5843-235 14" Male gquick coupler

12 5843-460 147 90 degree swivel union

13 5846-095 147 90 degree O-Ring swivel union
14 5859-410 4" pilot operated valve

13 6822-211 Hose, 3/8 x 11-3/8

16 06822-226 Hase, 3/8 x 26

17 6822-234 Ilose, 3/8 x 34

1% 6R822-266 Hose, 3/8 x 66

15 6822-272 Hose, 3/8 x 72

20 6822-356 Ilose, 3/8 x 156

21 6822-440 Hose, 3/8 1 240 [ 20°-07]

2 6822478 Hose, 3/& x 288 [ 247-0™)

23 7112-110 Cap serew, 3/8™NC x 10”

24 7722-010 Hex nuf, 3/8"NC

25 7842-010 Lock washer, 3/8"

JE LovECompany 1O

Chisel C
sel Choppes 20VE



Front mount arm, Cross tongue and Spring tower assembly

20 pRIKINS Criset Coopper




Front mount arm, Cross tongue and Spring tower assembly

Key Part No. Description

1 0206-031 Clamp plate

2 0216-021 Backing plate

3 0425-002 Front hinge mount

4 0425-032 Cross tongue, 13 ft. and IS5 fi.
0425-033 Cross tongue, 17 ft. and 20 f1.

5 0425-045 Front arm mount

6 0425-.058 Single coulter gang | fryme
0425059 Dwmal coulter gang , frame

7 0425-561 Spring tower assembly

8 7021-D10 Roll pin, 7/32” x 2~

9 7022-005 Roll pin, 3/8” x 2"

10 7113135 Cap screw, %" NCx 67

11 7114-060 Cap screw, 5/8”" NCx 6™

12 7115-069 Cap screw, %7 NC x 6”, g1, 8

13 7115-080 Cap screw, ¥ NCx 87

14 T116-025 Cap screw, I”NC x 2 ¥~

15 7723-015 Hex nut, 4 NC

16 7724005 Hex nut, 5/87NC

17 7125002 Hex nut, 34" NC

18 7726-005 Hex out, 1° NC

19 TR43-015 Lock washer, 14"

20 7844020 Lock washer, 5/8™

21 7845-020 Lock wasgher, %4°

22 7846-020 Lotk washer, 17

23 8036022 Hinge pin, 1 %" x 7”

Notc: Prior to 2/97

3.

Key Part No. Description 15- 58" Jf E~ :g’

] 0425-011 Dual coulter gang, frame —f
0425-012 Single coulter gang, frame

7 0425-450 Spring tower assembly

JEtovecoweany 21
Chise} Chopper

EOTR,



Spring tower assembly

22 PALKINS Chisct Chopper




Spring tower assembly

Key Part No. Description

0425-009 Spring rad support mbe

1

2 0425-010 Spring rod

3 0425-051 Spring tower , toulter mount

4 0425-055 7" gang mounl

5 0425-561 Spring tower assembly

6 5114-001 Spring

7 7021-010 Rall pin, 7/32” x 27

L] 7022-005 Roll pin, 3/B” x 27

9 7726012 Lock nut, 1™ NC . Nylock

10 7896-001 Machine bushing. 17 x 10 ga NR
11 B8026-034 Pin, 1" x 8-9/16” . with zerk

12 8116003 Dolt, 17 NC x 6 %47 , W/ Nylock nut- 7726-012
13 881600 Spring retainer washer

Note: Prior to 2/97

Key Part No, Description

9 0425-006 10™ Gung mount
5 0425-450 Spring tower assembly

JE.LOVECOMPANY 23

Chisel Chopper



2 Blade Coulter Assembly

24 CALKINS chisel Chopper



2 Blade coulter assembly

Key Part No. Description

0425018 Coulter spacer, 2-3/16"

]

2 0425021 Coulter spacer, 127

3 0425-034 Coulter shafi, 20-3/8”

4 0425-058 Smgle coulter gang | frame
5 0425-558 2 Blade coulier assembly

6 5449-031 Bearing, DS209-TTRS

7 5493010 Beanng flange, with zerk

8 5499011 Bearing flange

9 5934-005 Coulier blade

10 7343-000 Carriage bolt, ="NC x 17
11 7343-00) Carriage bolt, '5"NC x | 14"
12 T717-240) Slotted mut, | Y“WNF

13 77123013 Ilex nut, ¥2"NC

14 7R43-015 Lock washer, Y47

15 7896-250 Machine bushing, 1 14" x 10 ga. NR
16 7910-180 Cotter pin, 3/16” x 27

Note:; Prior to 2/97

Key Part No. Description
4 0425-012 Singlc coulter gang, frame
5 0425-482 2 Blade coulter agsembly

LE, LOVE COMFPANY 25

Chisel Chopper 20PR
B




3 Blade Coulter Assembly

Js
/3

ST =y
0
g8 /

11

8 CALKING chisel Chopper




3 Blade coulter assembly

Key Part No.

l 0425-018
2 0425021
3 0425046
4 0425047
5 D425-058
é (425-559
7 0425-055
8 5449-031
9 5499-010
10 3499-011
L 5939-005
12 7343-000
13 7343-001
14 7717-240
15 7723015
16 7843-015
17 7894-250
18 7910-180

Description

Coulter spacer, 2-3/16”
Coulter spacer, 127

Coulter spacer, 8-3/16”
Coulter shaft, 25-1/8"
Single coulter pang  frame
3 Blade coulter assembly
Coulter washer

Bearing, D5209-TTR3
Bearing flange, with zerk
Bearing flange

Coulter blade

Carriage bolt, "'NC x 1V
Carriage bolt. 'A"NC x 1 '4*
Slotted nut, 1 “°NF

Hex nut, ¥4"NC

Lock washer, 14

Machine bushing, 1 %™ 10 ga. NR
Cotter pin, 3/16"x 2™

Note: Prior to 2/97

Key Part No.

Decscription

5 0423-012 Single coulter gung, frame
6 0425495 3 Blade coulter assembly
Chisel Chopper J.E LOVE COMPANY 27

EOVE,



5 Blade Coulter Assembly




5 Blade coulter assembly

Key Part No., Description

1 0425-017 Coulter shaft, 53-1/8"

2 0425-018 Coulter spacer, 2-3/16”

3 0425-021 Coulter spacer, 12"

4 0425-046 Coulter spacer, 8-3/16”

) 0425-059 Duoal coulter gang | frame
] 0425-560 5 Blade coulter assenbly
7 0425-955 Coulter washer

8 5449.031 Bearing, DS209-TTRS

9 5499010 Deaning flange, Wizerk

10 5459011 Bearning flange

11 5939005 Coulter blade

12 7343-000 Carmiage bolt, %"NC x 17
13 7343-001 Carmage boll, '4"NC x | 4"
14 7717-240 Slotted mut. 1 Y4"NEF

15 7723-015 Hex nut, A"NC

16 7843-013 Lock washer, ‘47

17 7896-250 Machme bushing, 1 %" x 10 ga. NR

18 7910-180 Cofier pin, 3/16” x 2°

Note: Pror to 2/97

Key Part No. Description
5 0425-011 Dual coulter gang, frame
G 0425483 5 Blade coulter assembly
4= Love company 29
Chisel Chopper



6 Blade Coulter Assembly

SLALKING criset Cropper



6 Blade coulter assembly

Key Part No Description

1 0425-018 Coulter spacer, 2-3/16”

2 0425-021 Couller spacer, 127

3 0425-046 Coulter spacer,3-3/167

4 0425-059 Dual coulter gang . frame
5 0425-042 Coulter shafi, 62-1/8”

b 0425-362 6 Blade coulter assembly
7 0425-955 Coulter washer

8 5445-031 Bearing, DS209-TTRS

9 3499-010 Bearing flange, W/izerk

10 5495011 Bearing flangc

11 5939-005 Coulter blade

12 7343-000 Carriage bolt, ",”"NC x 17
I3 7343-001 Carriage boly, "="NCx 1 %"
14 7717-240 Slol(ed nur, 1 %"NF

L5 7723-015 Hex nut, '4"NC

16 7843-015 Lock washer, '27

17 7896-250 Machme bushing, 1 /47 « 10 ga NR

18 7910-180 Cotler pin, 3/16°x 27

Note: Prior to 2/97

Key Part No. Description
4 04235-011t Dual coullcr gang, frame
6 not avail 6 Blade coulter assembly, only made afier 2/97
) 25 Love company 3 1
Chisel Chopper

ZOVR



13 ft. Front Coulter Mounting

5 i
Sl opd k
noE ol
.|
| |
[P i .
. -
: ! g
|
|
|
I\ Iu
o
1
4
t
Woos LW 8 LM
-
b e -I-;ui-::uj.-[i(\-_ﬂ_-_-_- u‘ -3,\\-..g;.-.-.vi--:-:-:--|-E----- - \\\.‘(‘;-I(l")lt((”’|l(’(|_
o -

32 pAIKING Chisel Chopper



13 ft. Front Coulter Mounting

Key Part No. Description

1 0425-002 Front hinge mount

2 0425-032 Cross tongue, 13 ft. and 15 fi.
3 0425-045 Front mount arm

4 0425-559 3 Blade coulter gang assembly
5 0425-560 5 Blade coulter gang assembly
6 0425-561 Spring tower assembly

Note: Prior to 2/97

Key Part No. Description

4 0425-495 3 Blade coulter gang assembly
5 0425-483 5 Blade coulter gang assembly
6 0425-450 Spring tower agsembly

JE.LovEcourary 33

Chisel Chopper ..' ..




15 ft. Front Coulter Mounting




15 ft. Front Coulter Mounting

Key Part No. Description

1 0425-002 Front hinge mount

2 0425-032 Cross tongue, 13 ft. and |5 ft.
3 0425-045 Front mount arm

4 0425-560 5 Blade coulter gany assembly
5 0425-561 Spring tower assembly

Note: Prior Lo 2/97

Key Part No. Description

4 (0425-483 S Blade coulter gang assembly

5 0425450 Spring tower assembly

Chisel Chopper

JE.LOVECOMPANY 35
EOVE,



17 ft. Front Coulter Mounting

[oY]
~
-
-
[ri]
——- S
b 4 .- L.

360‘”’”5 Chise]l Chopper



17 ft. Front Coulter Mounting

Key Part No. Description

! 0425-002 Fromt hi]]ge mount

2 0425-033 Cross tongue, 17 ft, and 20 ft

3 0425-045 Front mount arm

4 0425-558 2 Blade gang assembly

5 0425-560 5 Blade gang assembly

6 0D425-561 Spring tower agsembly

Note: Prior to 2/97

Key Part No. Description

4 (0425-482 2 Blade coulter gang aszembly

5 0425-483 5 Biade coulter gang assembly

6 0425450 Spring tower assembly

JE. LOVE COMPAMY 37

Chisel Chopper




20 ft. Front Coulter Mounting

\\\\\\

,,,,,,,,

o o
iy’
3 —r— a
o
3
Bl
&
= J %

38 CALKINS chise Cl:l:;per



20 ft. Front Coulter Mounting

Key Part No. Description

1 0425-002 Front hinge mount

2 0425-033 Cross tongue, 17 fi, and 20 ft
3 (425-045 Front mount arm

4 0425-559 3 Blade conlter assembly

5 0425-560 5 Blade gang assembly

6 0425-561 Spring tower assembly

7 0425-562 & Blade gang assembly

Note: Prior to 2/97

Kev Part No. Description

4 0425-495 3 Blade coulter gang assenibly

3 0425483 5 Blade coulter gang assembly

6 (425450 Spring tower agsembly

7 not avail 6 Blade coulter gang assembly, not made prior o 2/97

JE Love conpirr 30

ChislChopee aeovs
»




Forward shank mount

Y0 LRIKING chiset Cropper




Forward shank mount

Key Part No. Description

1 0420-081 Shank mount bracket

2 0420-114 Backing platc

3 0420-118 Forward shank mount

4 0425-030 Cylinder lock holder

3 7115-071 Cap screw, %"NC x 6 '4”
] 7115-080 Cap screw, %"NC x 8”

7 7725-002 Hex nut, %"NC

R 7845-020 Lotk washer, %"

sELovEcomPrany 4]

Chisel Chopper &.v a
®



Chisel plow shank assembly

.

P
I

)9)

L .
i B '
s , ; D
/ .
P
!
o
I/

A

B0 >-(a(§))
@ % GEDIDINI-E

LN |

ﬂ Al K Iﬂs Chisel Chopper

42




Chisel plow shank assembly

Key Part No. Description
0420-355 32" CHISEL SHANK ASSEMBLY W/O POINT
NOTE: NOT ALL PAATS ILLUSTRATED ARE INCLUDED IN ABBY
1. 0420-080 SHANK MDUNT HINGE
2, 0420-081 SHANK MOUNT BRACKET
a 0420-287 SUPPORT PLATE
4, D420-20B MOUNT PLATE
5 pN42D-298 SPACER
8 0420-800 MOUNT BAGKING PLATE
7. 5113-001 SPRING
8 5915-050 TQP INSEAT
o 5919-D51 BOTTOM INSERT
10. 5939-0D2 327 SHANK
11. 5952-603 PQINT, REVEFRSIBLE BOLT ON
12 5p52-812 POINT, TWISTED RH
5952813 POINT, MWASTED LH
13, 5952-639 SWEER, 16"
5a52-541 SWEEP, 18"
14. 6215-0D1 LHEDLT, 3/4" w/2-7/16" BPAN
15. 7114-038 CAP SGREW, /8" NG X 3-1/47
16. 7145030 CaPF SCREW, 34" NC X 3"
17, 7115080 CAP SCREW . 3/4" NC X 8"
19, 7115112 CAF SCREW, 7/8° NC X 7"
19 7273001 PLOW BOLT, 1/2° NC X 2-1/2"
20 7723015 HEX NUT, 1/2"
21 7724120 LOCK NUT, 5/8° NC
ag, 77250082 HEX NUT, 3/4° NC
23, 7725130 LOCK NUT, 7/8" NG
24. 7843-015 LOCK WASHER, 1/2°
25, 7B45-020 LOCK WABHER, 3/4"
Chisel Chopper sELove comrmey 43

R2OVER,



Rear support assembly, 51” left hand

1
%AIK TN Chiset Chopper




Rear support assembly, 51 left hand

Key Part No. Description

1 0216-021 Backing plate

2 0425-009 Spring rod support tube

3 0425-010 Spring rod

4 0425-043 51" Rear support, [.LH

5 0425-055 7" Gang mount

6 0425-550 Rear support assembly, 51" [.LH
7 5114-001 Spring

8 7021-010 Roll pin, 7/32" x 2"

9 7022-005 Roll pin, 3/8" x 2"

10 7114-060 Cap screw, 5/8"NC x 6”

11 7114-080 Cap screw, S/8”NC x 8

12 7724005 Hex nut, 5/8"NC

13 7726-012 Lock nut, I"NC

14 7844-020 Lock washer, 5/8"

15 7856-001 Machine bushing, 1” x 10 ga. NR
16 8026-034 Pin, 17 x §8-9/16"

17 8116-003 Bolt, ["NCx 6 4"

18 RR16-001 Spring retaincr washer

Note: Prior (o 2/97

Key Part No. Description
it 0425-006 Gang mourt, 10”
6 0425-480 Rear support assembly, 51" LH

J.E. LOVE COMPAMY 45

Chisel Chopper E OV !
-]



Rear support assembly, 517 right hand

OLBIKING chise! Chopper




Rear support assembly, 51” right hand

Key Part No. Description

1 0216-021 Backing plate

2 0425-005 Spring rod support tube

3 0425-010 Spring rod

4 0425044 51 Rear support, RH

5 0425-055 7" Gang mount

6 0425-551 Rear support assembly, 517 RH
7 5114-001 Spring

8 7021-010 Roll pin, 7/32" x 2

9 7022-005 Roll pin, 3/8” x 2”

10 7114-060 Cap screw, S/8"NC x 6”

1 7114-080 Cap screw, 5/8"NC x 8"

12 7724-005 Hex nut, 5/8”NC

13 7726-012 Lock nut, 1"NC

14 7844-020 Lock washer, 5/8”

15 7896-001 Machine bushing, 17 x 10 ga. NR
16 8026-034 Pin, |” x 8-9/16”

17 8116-003 Bolt, 1"NC x 6 4"

18 R816-001 Spring retainer washer

Note: Prior to 2/97

Key Part No. Description
5 0425-006 Ganp mount, 107
6 0425-479 Rear suppont assembly, 51" RIL

JE, LOVE COMPANY 47

Chisel Ch
o LO0VE



Rear support assembly, 68" left hand

48 L"[KI”E Chisel Chopper



Rear support assemnbly, 68” left hand

Key Part No. Description

i 0216-021 Backing plate

2 0425-005 Spring rod support tube

3 0425-010 Spring rod

4 0425-037 68” Rear support, LI

5 0425-055 7" Gang mount

6 0425-552 Rear support assembly, 68 LH
7 5114-001 Spring

8 7021-010 Roll pin, 7/327 x 2"

9 7022-005 Roll pin, 3/87 x 2%

10 7114-060 Cap screw, 5/8"NC x 67

11 7114-080 Cap screw, 5/8"NC x &

12 7724-005 Hex nut, 53/8"NC

13 7726-012 Lock nut, 1"NC

14  7844-020 Lock washer, 5/8"

15 7856-001 Machine bushing, 17 x 10 ga. NR
16 8026-034 Pin, 1”7 x 8-9/16”

17 8116-003 Bolt, 1"NC x 6 &

18 2816-001 Spring retainer wagher

Note: Prior to 2/97

Key Part No. Description
5 0425-006 Gang mount, 10"
6 0425-491 Reur support assembly, 687 LH

J.E. LOVE COMPANY 49

Chisel Chapper mw B
®



(@ '-'-".,"‘:‘-_-_1--_-4 ‘

@t

o




Rear support assembly. 68” right hand

Key Part No. Description

1 0216-021 Backing plate

2 0425-009 Spring rod support tube

3 0425-010 Spring rod

4 0425038 68" Rear support, RH

5 0425-055 7" Gang mount

6 0425-553 Rear support assembly, 68" RH
7 5114-00] Spring,

8 7021-010 Roll pin, 7/32" x 27

9 7022-005 Roll pin, 3/8” x 2”

10 7114-060 Cap screw, S/B"NC x 6”

11 7114-080 Cap screw, 5/8"NC x 87

12 7724-005 Hex nut, 5/8"NC

13 7726-012 Lock nut, 1I”"NC

14 7844-020 Lack washer, 5/8”

15 7896-001 Machine bushing, 1” x 10 ga. NR
16 2026034 Pim, 17 x 8-9/16"

17 8116-003 Boli, I"NC x 6§ 4"

18 8816-001 Spring retainer washer

Note: Prior to 2/97

Key Part No. Description
) 0425-006 Gang mount, 107
6 0425-496 Rear support assembly, 687 RH

JLEL LOVE COAPANY 5]-

Chisel Chopper 2 Qw £
— &



Rear support assembly, 72”

5

2 CAIKING Chisel Chopper



Rear support assembly, 727

Key Part No. Description

1 0216-021 Backing plate

2 0425-009 Spring support tube
3 0425-010 Spring rod

4 0425-040 72" Rear support

5 0425-055 7" Gang mount

6 0425-201 Backing plate

7 0425-554 72” Rear support assembly
8 5114-001 Spring

9 7021-010 Roll pin, 7/32” x 2
10 7022-005 Roll pin, 3/8” x 2"

11 7114-060 Cap screw, 5/8”NC x 6”
12 7724-005 Hex nut, 5/8"NC

12 7725-002 Hex nut, %™NC

14 7726-012 Lock nut, 1™NC

15 7844-020 Lock washer, 5/8”

16 7845-020 Lock washer, 4"

17 7896-001 Machine bushing, 1 x 10 ga. NR
1% 8026-034 Pin, 17 x B-9/16"

19 8115-014 Bolt, ¥*'NC x 13-7/8”

20 8116-003 Bolt, "NCx 6 %"

21 8816-001 Spring retainer washer

Note: Priorto 2/97

Key Part No. Description
5 0425-006 Gang mount, 10"
7 0425-492 Rear support assembly, 727

s o cuway §3

Chsl Choppe zove
]



Rear support assembly, 93”




Rear support assembly, 93"

Key Part No. Description

1 0216-021 Bucking plate

2 0425-009 Spring rod support tube

3 0425-010 Spring rod

4 0425-039 93" Rear support

5 0425-055 7” Gang mount

6 0425-555 Rear support assembly, 53

7 5114-001 Spring

8 7021-010 Roll pin, 7/32" x 2"

] 7022-008 Roll pin, 3/8™ x 2"

10 7114-060 Cap screw, 5/8'NC x 67

1l 7114-080 Cap screw, 5/8"NC x 8

12 7724005 Hex nut, 5/8"NC

13 7726-012 Lock nut, 1”"NC

14 7844-020 Lock washer, 5/8”

15 7896-001 Machine bushing, 1” x 10 ga. NR

16 2026-034 Pin, 1" x 8-9/16"

17 8116-003 Bolt, I"NC x 6 /4"

18 8816-001 Spring retainer washer

Note: Priorio 2/97

Key Part No. Description

5 0425-006 Gang mount, 10

6 0425-497 Rear support assembly, 93

)LE.LOVE COMPANY D

Chisel Chopper

EOVER



Single chopper gang assembly

56
CALKING chisel Chopper




Single chopper gang assembly

Key Part No.

0425-013
0425-031
0425-056
0425-200
1425-556
5449-035
7113-101
7113-118
7723-010
7843-015

1 e s —

— D 0L ~) OnS

<

Description

5 Blade apider hob

Bearing protector

Singlc chopper gang, frame
Chopper blade

Single chopper gang assembly
Bearing, TCJT 1 %"

Cap serew, W"NC x 1 %"

Cap screw, W"NCx 2"

Hex nut, '4”NC, heavy

Lock washer, 'A”

Note: Prior to 2/97

Key  PartNo.

Description

3 0425-008 Single chopper gang, framc
5 0425-498 Single chopper gang assembly
L)
18-44,
JE.LOVEcouray  §7)
Chisel Chopper

2OVE




Dual chopper gang assembly

Ssﬂﬂll{lfls Chisel Chopper




Dual chopper gang assembly

Key Part No. Description

1 0425-013 5 Blade spider hub

2 0425-014 6 Blade spider hub

3 0425-031 Bearing protector

4 0425-057 Dual chopper gang |, frame
5 0425-200 Chopper blade

[ 0425-557 Dual chopper gang assembly
7 5449-035 Bearing, TCIT | %4”

8 7113-101 Cap screw, Y2"NC x 1 5%
5 7113-110 Cap screw, #4"NC x 27

10 7113-113 Cap screw, %A"NC x 2-3/4”
11 7723-010 Hex nut, %"NC, heavy

12 7843-015 Lock washer, 14"

Note: Prior to 2/97

Kev Part No. Descniption
4 0425-007 Dual chopper gang, frame
6 0425-490 Dual chopper gang asscmbly

18-14

LE LOVE COMPANY 59

Chisel Chopper 20vn
®




13 fi. Chisel Chopper
Chisel plow shanks, Rear suppori assemblies & Chopper gangs
¥

— 4= —24 —--
e wmV 5

O LALIINS chiset Chopper




13 fi. Chisel Chopper
Chise! plow shanks, Rear support assemblies & Chopper gangs

Key Part No. Description
1 0420-114 Backing plate
2 0420-118 Forwand shank mount
3 0420-300 Mount plate
4 0420-355 Chisel plow shank assembly
5 0425-030 Cylinder lock holder
6 0425-550 Rear support assembly, 517 LH
7 0425-551 Rear support assembly, 51" RH
8 0425-552 Rear support assembly, 68" LH
9 0425-553 Rear support assembly, 68" RH
10 0425-555 Rear support assembly, 937 Center
11 0425-556 Single chopper gang assembly
12 0425-557 Dual chopper gang assembly

Note: Prior to 2/97
Key Part No. Description

i 0425-480 Rear suppon assembty, 517 LI
7 0425-479 Rear support assenibly, 51" R11
8 0425491 Rear support assembly, 68" LH
9 0425-496 Rear support assembly, 687 RH
10 0425497 Rear suppont assembly, 93™

11 0425498 Single chopper gang assembly
12 (425-490 Dual chopper gang asscmbly

JE, LOVE COMPANY 6 I

Chisel Chopper



15 ft. Chisel Chopper
Chisel plow shanks, Rear support assemblies & Chopper gangs

&
= ey — " TQE- R | '_-|
; MY —b . !
| A e et =3 r
| - 24 26—
|~—1 :——.-——1 5 \
5 ¢ ‘ ' J| '
Eal ' LT < 2 rh
; ; . : : T T
"h' : Ir \ - 1
’ i-' ’ i | ; ' 3
!- S TYP
I:l_ ; 4 ;
10 10)
Nt

b

=

620#[[(/”5 Chisel Chopper




15 fi. Chisel Chopper
Chisel plow shanks, Rear support assemblies & Chopper gangs

Key  Part No.

0420-114
0420-118
0420-300
0420-355
0425-030
0425-550
0425-551
0425-552
0425-553
0425-554
0425-557

—— D L0 - N Ln B W R —

—

Description

Backing plate

Forward shank mount

Mount plate, [ typical ]

Chisel plow shank azsembly
Cylinder lock holder

Rear support assembly, 51" LH
Rear support assembly, 51” RH
Rear support assembly, 68" LH
Rear support assembly, 68” R
Rear support assembly, 727
Dual chopper gang assembly

Note: Prior to 2/97

Key Pari No.

0425480
0425-479
0425-491
0425-496
0425-492
0425-450

— e \C G2 W) G

—_ =

Description

Rear support assembly, 31" LH
Itear support assembly, S1” RH
[tear support assembly, 687 LH
Rear support assembly, 68” RH
Rear support assembly, 727
Dual chopper gang assembly

Chisel Chopper

LE LOVE COMPANY 63

LOVE,



17 ft. Chisel Chopper
Chisel plow shanks, Rear support assemblies & Chopper gangs

6404”([115 Chisel Chopper



17 ft. Chisel Chopper

Chisel plow shanks, Rear support assemblies & Chopper gangs

Key

A =R = R RV R L

Part No.

0420-114
0420-118
0420-300
0420-355
0425-030
0425-060
0425-550
0425-551
0425-552
0425-553
0425-554
0425-555
0425-556
0425-557

Description

Backing plate

Forward shank mount

Mount plate { typical ]

Chisel plow shank assembly
Cylinder lack holder

Frame extension

Rear support assembly, 51” T11
Rear support assembly, 51" RH
Rear support assembly, 68" LH
Rear suppart assembly, 68" RH
Rear support assembly, 72"
Rear support assembly, 93” Center line

Single chopper gang agsembly
Dual chopper panp assembly

Note: Prior to 2/97

Key Part No. Description

7 0425-480 Rear suppotrt assembly, 317 1LH

) 0423-479 Real support gssembly, 517 RH

) 0425491 Rear gupport assembly, 637 LH

10 0425496 Rear support assembly, 687 RH

1 (425-492 Rear support asscmbly. 727

12 0425457 Rear support ussembly, 937

13 0425498 Single chopper gang assembly

{4 0425490 Dual chopper gang assembly

JE. LOVE COMPANY 65

Chisel Chopper

ZOVE,



20 ft. Chisel Chopper
Chiscl plow shanks, Rear support assemblies & Chopper gangs

6

B Tl . ‘—L:
o | { i ? . - ce =S — j
i | Jl E-_ )R _#J R
1 T l M I ‘ _Ell l ~:"-J\l
o (— U et | )
E ] . W 12 1]
S ' E ) = p - | | >
L Sk ' =] Ik ‘
l e —"'I*' - | k-?ﬁ;_| LJ
— 1
2 o~
2 {
N - T~

%6 PALKING Chise! Coopper




20 ft. Chisel Chopper

Chisel] plow shanks, Rear support assemblies & Chopper gangs

Key Part No.

0420-114
0420-118
0420-300
0420-355
0425-030
0425-061

0425-550
0425-551

0425-552
10 0425-553
11 0425-554
12 0425-557

=0 T VA N IO N

Description

Backing plate

Forward shank mount

Mount plaie, [ typical]

Chisel plow shank assembly
Cylinder lock holder

Frame extension

Rear support assembly, 51" LH
Rear support assembly, 51”7 RFH
Rear support asscrably, 68” LH
Rear support assembly, 68” RH
Rear support assembly, 727
Dual chopper gang assembly

Note: Prior to 2/97

Description

Rear support assembly, 51" TH

Rea support assembly, 51 RH
Reur support assembly, 68 LH
Rear support aasembly, 68" RH
Rear support assembly, 72"
Dual chopper gang assembly

Key Part No.
7 0425-480
B 0425479
9 0425-491
10 0425-496
11 0425492
12 0425-490
Chisel Chopper

J.E, LOVE COMPANY 67




Part numbecr page referencc

Part no. Description

0101-037 Iydraulic hose mast assembly
0206-031 Clamp plate, totmed

0216-021 Backing plate

0410-121 Adjustablc Tink

0410-581 Adjustablc linkage assembly

0420-035 Walking beam, RI1, W/ 5419-122 Races
0420-056 Walking beam, LH, W/ 5419-122 Races
0420-080 Shank mount hingc

0420-081 Shank mount hracket

0420-101 Cylinder lock

0420-102 Rear stand

0420-103 Rear stand adjustment bracket
0410-114 Backing plate

0420-11R Farward shank mount

0420-165 Tandem wheel {eg, | H

0420-166 Tandem wheul leg, RIT

0420-293 Cylmder pivot arm

0420-297 Support platc

0420-208  Mountplate

0420-299 Spacer

0420-300 Mount backing plate

0420-355 Chisel plow shank assembly, W/0O Point
0420-410 Tandem wheel leg assembly, RH
0420-415 Tandem wheel leg assemb)y, LH
0420-450 Walking beam asscmbly, RH

0420-455 Walking beam assembly, LH

0420-936 Base platc

Chisel chopper

Page no.

3
5,21

21,45, 47.49
50, 51, 53. 55

15
5,15
(3
13
43
41 43
5
S
S
41,61, 63,65,
57
41,61, 63, 65.
67
11. 13
11,13
515
43
43
43
43,61, 63, 65,
67
43,61, 63, 65,
67
5,11, 13
5,11
11,13
11, 13
5



Part number page reference

Pari no.
0425-001
0425-002
0425-006

0425-007
0425-008
0425-009

0425-010

0425-011

0423-012
0425-013
0425-014
0425-017
0425-018
0425-021
0425-022
0425-023
0425-030

0425-031
0425-032
0425-033
0425-034
0425-037
0425-038
0425-039
0425-040
0425-043
0423-044
0425-045

Description
Center frame module
Front hinge mount
Gang mount, 10™

Dual chopper ang, frame
Single chopper gang, frame
Spring rod support tube

Spring rod

Dual coulrer gang, frame
Sigle coulter pang, frame
5 Blade spider hub

6 Blade spider hub
Coulter shaft, 53-1/8"
Coulter spacer, 2-3/16"
Coulter spacer, 127

Bent tongue, RH

Benl tongue, LIT

Cylinder lock holder

Bearing protector

Cross tongue, 13 ft.and 15 1,
Cross (ongue, 17 ft.and 20 11,

Coulrer shaft, 20-3/87
68™ Rear support, LH
6B Rear support, RIT
53" Rear supporl
72" Rear support
31" Rear support, LH
51" Rear support, RH
Front arm mount

Page no.

5,7.9, 15,
17
17,21, 33,
35,37.3Y
23,45, 47, 49,
51,53, 55
59
57
23, 45, 47, 49,
51, 33, 55
23, 43, 47, 49,
51, 53,55
21,29, 3]
21,25, 27
57,59
59
29
25,27.29, 31
25, 27, 29, 31
5
5
41, 61, 63, 65,
67
57,59
17,21, 33, 35
17,21, 33, 35
25
49
51
55
53
15
47
17,21, 33, 35,
37,39

Chisel chopper



Tart number page reference

Part mo. Descripuon

0425-046 Coulter spacer, R-3/16™
0425-047 Coulter shafi, 25-1;8"
0425-051 Spring tower, coulter mount
(0425-052 Hydraulic bracket

0425-055 7" Gang mount

0425-056 Single chopper gang, frume
0425-037 Dual chopper gang, frame
0425-058 Single coulter gang, frame
0425-059 Dual coulter gang, frame
0425-060 Frame extension

0425-061 Frame extension

0425-062 Coulter shaft, 62-1/8™

0425-200 Chopper blude

(0425.201 Backing plate

0425-312 Pilot operated check valve assembly
0425450 Spring twer ussembly
0425-479 Rear support assembly, 51 RH
0425480 Rear support assembly, 517 LH
0425-482 2 Blade coulter gang assembly
0425-483 5 Blade coulter gang assembly
0425-450 Dual chopper gang assembly
0425-491 Rear support assembly , 687 LH
0425-492 Rear support assembly, 727
0425-495 3 Blade coulter gang assembly
0425-496 Rear support assembly, 68" RH 7
0425-497 Rear supporl assembly, 93°
0425498 Single chopper pang assembly
Chisel chopper

Page no.

27,29, 31
27
23
19
23, 45,47, 45,
51,53, 35
57
59
21,25.27
21,29, 31
7,65
3, 67
31

57,59
33

149

21,23,33, 35,
37,39
47,61, 63, 65,
67
45,61, 63, 65,
67

25,37
25, 33,37, 39
59, 61, 63 65,
67

49. 63, 65,67
§3.63,65, 67

27, 33,39

51,61, 65, 67
55. 61,65
57,61. 65

A-3



Part number page reference

Part no.
0425-502
0425-550
0425-351
(425-552
0425-553
0425-554
0425-555
0425-556
0425.557
0425-558
0425-559
0423-360
0425-561

0425-362
0425-955

0950-297

5113-001
5114-001

5226-200

5359-411
5359-415
5359-423
5359-425

A-4

Description

Depth stop kir, large, 5 sizes 17 thro 27

Rear support assembly, 517 [LH
Rear suppon assenbly, 51”7 RH
Rear support assembly, 68" LII
Rear support assenibly, 68” RH

Rear support asgembly, 727
Rear support assembly, 93”
Single chopper gang assembly
Dual chopper gang assembly

2 Blade coulter gang assembly
3 Rlade coulter ganp assembly
5 Blade coulter gang assembly

Spring tower assembly

6 Blade coulter gang assembly
Coulter washer

Backing plate

Spring
Spring

Hose clamp, %" to 1 %4”

No rider decal
Calkins, large decul
Yellow warning decal
Chasel chopper, docal

Part no.
17

435, 61, 63, 65,
67
47, 61, 63, 65,
67
49.6], 63,65,
47
51,61, 63, 65,
67
53, 63, 65,67

55, 61,65

57. 61,65
39, 61, 63, 65,
47

25,37

27,3339
29,33,35,137,
39
21.23, 33,35,
37,39

31, 3%
27,125,131

19

43
23,45,47 49,
51, 53,55

15

LS J-VN I W I

Chisel chopper



TPari no.

5419-122
5419-152
5419-153
5419-154
5439-151
5449-03]
5449-035
5469-013
3469-020
5499-010
5499-011
5619-025
5619-026
5639-027
5818-625
3819-064
5819-065
5833-101
5842-650
5843-214
5843-2335
5843-4a0
5846-095
5859410
5915-050
5515-051
5919-500
5939-002
59139-005
5952-609
5952-612
5952-613
5952-635
5952-641

Part number page refcrence

Description

Race

Rcaring

Race

Rearing

Seal

Bearing, DS209-TTRS

Bearing, TCJT 1 4"

Dusr cap

Dusr cap

Bearing Mange, W/zerk

Bearing flanp

£ Bolt hub assembly

8 Bolthub

Tire and wheel, [1L x 15, 8 ply. Ribbed
Hydruulic eylinder, 4 x 8 SAE
Hvdraulic cyvlinder, 3-3/4 x 12 Rephase
Hydraulic cylinder, 4 x 12 Rehase
W Tee

3/8"-90 degree swivel union 14”
14" Male run tee

14" Male quick coupler

o590 degre: swivel union

14" -90 degree O-Ring swivel union
%" Pilot operated valve

Top ingert

Bottom insert

Tongue (lapper

32" Shank

Coulter blade

Point, reversible bolt on

Point, owisted RH

Point, twisted LH

Sweep, 16"

Sweep, |87

Chisel chopper

Page no.

13
13
13
13
13
25.27,29, 31
57. 59
13
13
25.27,29, 31
25,27, 29, 31
i3
13
5
17. 19
15,19
15, 19
19
(9
19
19
19
15, 17,19
19
43
43
5
43
25.27,25, 31
43
43

43
43

43

A-5



Part nuinber page reference

Part no. Description Part no,
6136-675 Bushing, 1 75" Q13 x 1.537 1D x 1.438" 5
6215-001 U-Bolt 3" Wy 2-7/16" span 43
6324055 Tongue jack 5
6628-014 Spindie, whee| lcg 13
HO28-017 Spindle, walling beam 13
6822-211 Hose, 348" x 11-3/8" 19
(822-226 Hose, 387 x 26 i9
06822-234 Hase, 378" 4 347 19
HR22-260 Haosge, 378" » g6™ 19
0322272 Hose, 3587 ¢ 720 19
6822-356 Hose, 3/87 x 156 9
6822440 Hose, 3/87 x 2407 [ 207-0"] 19
6822478 Hose, 3/8" x 2887 [ 24°-0"] 19
6896-100 Depth stop, white 1" med. 15
6896-125 Drepth stop, green | 147 med. 13
6806-150 Depth stop, blue 1 4" med. 15
G896-175 Depth stop, red 134" med, 15
0596-200 Pepth stop, vellow 2™ med. 15
G897-100 Depth stop, white 17 large 17
GBO7-125 Crepth stop, green | 147 large 17
GRO7-150 Depth stop, blue 1 47 larpe 17
6897-175 . Depthstop, red 1 34" large 17
GRYT7-200 Drepth stop, yellow 27 large 17
6895-402 Depth stop kit, § sizes 1™ thru 2" med. 15
FO21-010 Roll pin, 75327 5 2v 21,23,45
T022-005 Roll pin, 3/8" x 27 21,23, 45
F112-110 Cap screw, 3/8"NC « 107 19
7113-101 Cap screw, W"NC x 14" 57, 59
7113-110 Clap scrow, LN x 27 57,359
TI13-113 Cap screw, L"NC x 2 ¥ 59
T113-135 Cap screw, "N x 67 21

A-6 Chusel chopper




Part number page reference

Part no. Description Page no.
7114-028 Cap screw, 5/8"NC x 3-1/4” A3
7114-040 Cap screw, 5/87NC x 47 13
7114-050 Cap screw. 5/8"NC x 5" 13
7114-060 Cap screw, 5/8"NC x 67 3,21, 45, 47,
49, 51, 53, 55
7114-080 Cap serew, 5/8°NC x 8" 45, 47,49, 51.55
7114-109 Cap screw, S/8"NCx 27 57,9
T115-025 Cap screw, %"NC A 2 14”7 15
7115-030 Cap screw, %a"NC « 3" 43
7115-069 Cap screw, %"NC 1 6" Gr. 8 , 21
7115-071 Cap seraw, %"NC x 6 14" 41
7115-075 Cap serew, %WNCx 5 14" 15
7115-0R0 Cap screw, % NC « 8” 71,41, 43
7115112 Cap wrew, WWNCx 77 43
7116-025 Cap seraw, LI"NC x 2 7 21
7273-001 Plow bolt, Y%2"NC x 24" 43
7333-005 Lug bolt, 9/16 x 1 47" 13
7343-000 Carriage bolt, 4"NC x 1™ 25,27,29, 31
7343-001 Camiage bolt, 14"NC x 1 14” 25,27,29, 31
7707-001 ° Lock put, N-08 13
7715-871 Hex nut, /8"NC 15
T715-875 Slotted nur, 13
7717-240 Slotted nur, | Y4"NF 25,27.29, 31
T717-253 Lock mut 1 '4"NC S
7717-555 Lock nut, | 4"NC 5
7722-010 Hex nut, 3:R"NC 19
7723-010 [Tex nut, "NC, heavy 57,59
7723-015 tex nut, %2"NC 21,25, 25,29,
31,43
7724-005 [lex nut, 5/8”NC 7,9,13, 21,
45,47
7724-120 Lock nut, 5/8"'NC 5,43
7725-002 Hex nut, ¥'NC 5,15,21,41,
7725-130 Lock nut, 7/8"NC B
7726-0035 Hex nut, 1"NC 5,21
T726-012 Lock nut, 1"NC 23,45.47, 49,
51, 53, 55
Chisel chopper A-7



Part number page reference

Part no.

7807-001
7814-020
78135-025
7816-020
7842-010
7843-015

7844-020
7845-020

7846-020
7896-001

7896-250
7896-500
7910-162
7310-180
7920-002
7920-010
7920-012
8026-034

8036-022
4036-025
§115-014
5116-003

R116-006

8117-003
§816-001

A-8

Descrniption

Lar washer, W-08
Lock washer, 5/87
Flar washer, 7/8"
Flat washer, 1”
Lock wagher, 3/8”
Lock washer, 2"

Lock washer, 5/8™
Lock washer, i

Lock washer,
Machine bushing, 1 10 ga. NR

Machine bushing, 1 44" x 10 ga NR
Machine bushing, | ¥4 x 10 ga.NR
Cotter pin, 57327 x 1 '4”
Cotter pin, 3/16” % 2"

Hitch pin, #8, cvlinder loclk

Drive line lock pin, 516" x 2 1”
Hitch pin, 4™ x 4™ W/ safery pin
Pin, 1" x 8-9/16"

Hinge pin, 1 Y4" x 77
Pin, 1 4" x 5-13/16"
Roly, ¥%'NC x 13-7/87

Page no.

13

13

13

15

19
21,25, 27. 29,
31,43, 57,59
7.9,21. 45, 47,
49,53, 55
5,15.21, 41,
43,53

5,21

23,43, 47, 49,

13
25, 27,29.31
15
5
5
45,47, 49, 51,
53, 35
17, 21
5
53

Bolr, }'NC x 6 " W/ nylock nut 7726-012 23, 45, 47, 49,

Bolr, 1 Vi"NCx 10 A"
Bolr, 1 }2"NC x 4 14"
Spring retainer washer

51.53, 55

5

5
23, 45, 47, 49,
51,53, 35

Chisel chopper





